TEST REPORT

Campodarsego, 01/03/2011

Article code: 48430 TESSUTO JACQ.GIANO 4843 (52114910)
Composition 75%CO0 20%PC 5%A.F.

Width 140,00

Weight / Imt 0,70

Wash / Iron

K

Shrinkage % 2,00

Abrasion resistance 30000
(UNI EN ISO 12947-2:2000) (Martindale abrasion machine)
Back-ground

Design End-point rubs

Determination of fabric propensity to surface fuzzing and to
pilling
(ISO 12945-2:2002)

Pilling - Assessment at 5000 rubs 3

Colour Fastness to Light (Xenotest) 4/5
(UNI EN ISO 105 B02:2001)

Colour Fastness to Dry Crocking
(UNI EN ISO 105 X12:03)

Warp 3/4
Weft 3/4

Colour Fastness to Wet Crocking
(UNI EN ISO 105 X12:03)

Warp 3
Weft 3

Determination of the slippage resistence of yarns at seam in
woven fabrics
(ISO 13936-1:2004)

Weft/Warp: 200,00
eft/Warp Slippage 6 mm N !
Warp/Weft: N 200,00
Cigarette Test (BS 5852:1990)
Match Test (BS 5852:P.2)
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